



Test Report

WEIKANG LTD.
*221台北縣汐止市大安街52巷6號6樓

Report No. : CE/2004/B0079A
Date : 2004/11/05
Page : 1 of 2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : 材料 TPU
Sample Received : 2004/11/01
Testing Date : 2004/11/01 TO 2004/11/05

Test Result : - Please see the next page -


Daniel Yen, M.A., Operation Manager
Signed for and on behalf of
SGS TAIWAN LTD.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係根據本公司之標準程序及設備所發出。請注意此報告及所附之表格，將本公司之名稱、地址、電話號碼等項刪除。此報告結果非以作任何法律之證據。本報告之內容僅供參考，不得作為任何法律之依據。

1307828

台灣檢驗科技股份有限公司 No. 33 Wu Chiyuan Road, Wuku Industrial Zone, Taipei County, Taiwan. / 台北縣五股工業區五權路33號
t (886-2) 2209 3839 f (886-2) 7789 3237 www.tw.sgs.com
Member of SGS Group



Test Report

WEIKANG LTD.
*221台北縣汐止市大安街52巷6號6樓

Report No. : CE/2004/B0079A
Date : 2004/11/05
Page : 2 of 2

Test Result

PART NAME NO.1 : BLACK PLASTIC

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
Chromium VI (Cr+6)	ppm	As per US EPA 7196A and US EPA 3060A.	2	N.D.			
Cadmium (Cd)	ppm	ICP-AES after as per EN 1122, method B:2001 or other acid digestion.	2	N.D.			
Mercury (Hg)	ppm	ICP-AES after as per US EPA 3052 or other acid digestion.	2	N.D.			
Lead (Pb)	ppm	ICP-AES after as per US EPA 3050B or other acid digestion.	2	N.D.			

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
PBBs(Polybrominated biphenyls)(CAS NO:67774-32-7)	%	With reference to USEPA3540 or USEPA3550. Analysis was performed by HPLC/DAD, LC/MS or GC/MS. (prohibited by 2002/95/EC (RoHS), 83/264/EEC and 76/769/EEC)	0.0005	N.D.			
PBBEs(PBDEs)(Polybrominated biphenyl ethers)	%	With references to USEPA3540 or USEPA3550. Analysis was performed by HPLC/DAD, LC/MS or GC/MS. (prohibited by 2002/95/EC (RoHS), 83/264/EEC and 76/769/EEC)	0.0005	N.D.			

- NOTE: (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, stored in full, without prior written permission of the Company. 此報告係根據本公司訂定之通用服務條件所發出。請注意此報告所附之限制、賠償及司法管轄之責任。免責、修補條件等相關之。此報告於其後所列之說明書對檢驗之樣品負責。本報告未經本公司內用許可，不得影印複製。

1307829



Test Report

WONDERFUL HI-TECH CO., LTD.
NO. 17, PEI-YUAN ROAD., CHUNG-LI IND, PARK,
TAOYUAN TAIWAN, R. O. C.

Report No. : CE/2004/C1640
Date : 2004/12/16
Page : 1 of 3

The following merchandise was (were) submitted and identified by the client as :

Type of Product : RG-178 B/U SERIES
Sample Received : 2004/12/09
Testing Date : 2004/12/09 TO 2004/12/16

=====
Test Result : - Please see the next page -


Daniel Yen, M.P. / Operation Manager
Signed for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company



Test Report

WONDERFUL HI-TECH CO., LTD.
 NO. 17, PEI-YUAN ROAD., CHUNG-LI IND, PARK,
 TAOYUAN TAIWAN, R. O. C.

Report No. : CE/2004/C1640
 Date : 2004/12/16
 Page : 2 of 3

Test Result

PART NAME NO. 1 : TRANSPARENT FEP JACKET(PLEASE REFER TO THE PHOTO ATTACHED)

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
PBBs(Polybrominated biphenyls)(CAS NO:059536-65-1)	%	With reference to USEPA3540 or USEPA3550. Analysis was performed by HPLC/DAD, LC/MS or GC/MS. (prohibited by 2002/95/EC (RoHS), 83/264/EEC, and 76/769/EEC)	0.0005	N.D.			
PBBEs(PBDEs)(Polybrominated biphenyl ethers)	%	With reference to USEPA3540 or USEPA3550. Analysis was performed by HPLC/DAD, LC/MS or GC/MS. (prohibited by 2002/95/EC (RoHS), 83/264/EEC, and 76/769/EEC)	0.0005	N.D.			

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
Chromium VI (Cr+6)	ppm	As per US EPA 7196A and US EPA 3060A.	2	N.D.			
Cadmium (Cd)	ppm	ICP-AES after as per EN 1122, method B:2001 or other acid digestion.	2	N.D.			
Mercury (Hg)	ppm	ICP-AES after as per US EPA 3052 or other acid digestion.	2	N.D.			
Lead (Pb)	ppm	ICP-AES after as per US EPA 3050B or other acid digestion.	2	N.D.			

NOTE: (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company



Test Report

WONDERFUL HI-TECH CO., LTD.
NO. 17, PEI-YUAN ROAD., CHUNG-LI IND, PARK,
TAOYUAN TAIWAN, R. O. C.

Report No. : CE/2004/C1640
Date : 2004/12/16
Page : 3 of 3



The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company



Test Report

唐正企業有限公司

報告號碼 : CE/2005/70644

日期 : 2005/07/07

頁數 : 1 of 2

以下測試樣品乃供應廠商所提供及確認：

樣品名稱 : 空心圓針, 實心圓針之黃銅材質表面鍍錫處理
產品型號 : ϕ 0.6~12.0
收件日期 : 2005/07/04.
測試日期 : 2005/07/04 TO 2005/07/07

測試結果


測試部位 NO.1 : 黃銅色金屬(請參照附件圖片)

測試項目:	單位	測試方法	偵測極限值	結果
				NO.1
六價鉻	ppm	依照US EPA 3060A方法, 用UV-VIS做分析	2	N.D.
鎘	ppm	依照 EN1122 方法B:2001或其他酸消化方法, 用感應耦合電漿原子發射光譜儀(ICP-AES)做分析	2	N.D.
汞	ppm	依照 US EPA 3052 方法或其他酸消化方法, 用感應耦合電漿原子發射光譜儀(ICP-AES)做分析	2	N.D.
鉛	ppm	依照 US EPA 3050B 方法或其他酸消化方法, 用感應耦合電漿原子發射光譜儀(ICP-AES)做分析	2	14.5

備註: (1) N.D. = Not detected. (<MDL) / 未檢出(低於偵測極限值)

(2) ppm = mg/kg / 百萬分之一

(3) MDL= Method Detection Limit(偵測極限值)


 Daniel Yeh, M.F. / Operation Manager
 Signed for and on behalf of
 SGS TAIWAN LTD.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是遵照本公司訂定之通用服務條款所製作發給, 請注意此報告僅供申請者使用, 將本公司之義務, 免責, 管轄權等說明清楚。此報告結果除非另有說明僅對所檢之樣品負責, 本報告未經本公司同意, 請勿部份複製。

TW 2032722



Test Report

唐正企業有限公司

報告號碼 : CE/2005/70644

日期 : 2005/07/07

頁數 : 2 of 2



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是遵照本公司訂定之通用製程條款所製作發給。請注意此條款所訂定之限制、賠償及責任、免責、管轄權等申請條款。此報告結果並非具有說明應對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。

TW 2032721



化學實驗室-高雄

試驗報告

報告號碼: KA/2004/B0618
日期: 2004/12/02
頁數: 1 OF 2

以下貨品係由客戶送樣,且由客戶聲稱並經客戶確認如下:

申請廠商 : 台灣塑膠工業股份有限公司.
樣品名稱 : 單聚合物 聚丙烯.
樣品型號 : 1003,1005,1020,1024,1040,1040F,1040U,1050,1080,1120,
: 1124,1124H,1120F,1122F,1252F,1250C,1252F,1350,1350C,
1352F,2020,2020S,2020K,2027,2080,2100.

測試執行日期 : 2004/11/25 TO 2004/12/2.
送樣日期 : 2004/11/25.

測試結果:

測試項目	單位	測試方法	偵測極限	測試結果
砷含量	ppm	依照US EPA3052方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀做分析(ICP-AES)	2	n.d.
銀含量	ppm	依照US EPA3050B方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀做分析(ICP-AES)	2	n.d.
鎘含量	ppm	依照EN1122方法B:2001或其他酸消化方法,用感應耦合電漿原子發射光譜儀做分析(ICP-AES)	2	n.d.
六價鉻	ppm	依照US EPA3060A & US EPA7196A 測試樣品之六價鉻含量	2	n.d.



何奇輝
黃建智 / 主任

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues detailed therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係根據本公司訂定之條件而發給,其內容僅供參考,不得作為其他用途。本公司之職責,僅限於提供測試之結果,此報告並不包含任何關於產品品質之保證。本報告之內容,本公司保留解釋之權利,不可作為任何保證。

TW1249592



化學實驗室-高雄

試驗報告

報告號碼: KA/2004/B0618
日期: 2004/12/02
頁數: 2 OF 2

測試項目	單位	測試方法	偵測極限	測試結果
汞含量	ppm	依照US EPA3052方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀做分析(ICP-AES)	2	n.d.
鉛含量	ppm	依照US EPA3050B方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀做分析(ICP-AES)	2	n.d.
聚溴聯苯(PBB)	%	法規參考 83/264/EEC 測試方法GC/ECD/MS 或 HPLC/DAD/MS	0.0005	n.d.
聚溴聯苯醚(PBDE)	%	法規參考 83/264/EEC 測試方法GC/ECD/MS 或 HPLC/DAD/MS	0.0005	n.d.
鎳含量	ppm	依照US EPA3050B方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀做分析(ICP-AES)	2.0	n.d.
鉻含量	ppm	依照US EPA3052方法或其他酸消化方法,用感應耦合電漿原子發射光譜儀做分析(ICP-AES)	2	n.d.

備註: n.d. = 未偵測出

<END>



The Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係臺灣檢驗公司訂定之國際標準檢驗程序所製成, 請在單此報告印出於紙面, 請本公司之客戶, 免致, 實物標本等項之。此報告係用於說明檢驗之結果與否, 本報告未經本公司蓋章許可, 不可作為依據。

TW 1249591



Test Report

ALINER INDUSTRIES, INC.
 NO. 32, LANE 387, MIN AN RD., HSIN CHUANG
 CITY, TAIPEI HSIEN TAIWAN

Report No. : CE/2004/80306
 Date : 2004/08/09
 Page : 1 of 1

The following merchandise was (were) submitted and identified by the client as :

Type of Product : FREE CUTTING COPPER ALLOYS
Style/Item No : M1004
Sample Received : 2004/08/03
Testing Date : 2004/08/03 TO 2004/08/09

=====

Test Result

PART NAME NO.1 : COPPER METAL STICK

Test Item (s):	Unit	Method	MDL	Result				
				No.1				
Chromium VI (Cr+6)	ppm	As per US EPA 7196A and US EPA 3060A.	2	N.D.				
Cadmium (Cd)	ppm	ICP-AES after as per EN 1122, method B:2001 or other acid digestion.	2	37.7				
Mercury (Hg)	ppm	ICP-AES after as per US EPA 3052 or other acid digestion.	2	N.D.				
Lead (Pb)	ppm	ICP-AES after as per US EPA 3050B or other acid digestion.	2	26092.0				

- NOTE • (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit


 Daniel Yen, M.R. / Operation Manager
 Signed for and on behalf of
 SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company

SGS**Test Report**

TAI MAO TECHNOLOGY CO., LTD
 NO. 12, ALLEY 30, LANE 371, HUACHENG ROAD,
 SHINJUANG CITY, TAIPEI HSIEN, TAIWAN

Report No. : CE/2004/83645
 Date : 2004/09/03
 Page : 1 of 1

The following merchandise was (were) submitted and identified by the client as :

Type of Product : BERYLLIUM COPPER C17300 M25 鋳銅
Sample Received : 2004/08/23
Testing Date : 2004/08/23 TO 2004/09/03

Test Result

PART NAME NO.1 : COPPER COLORED METAL THIN-ROD

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
Chromium VI (Cr+6)	ppm	As per US EPA 7196A and US EPA 3060A.	2	N.D.			
Cadmium (Cd)	ppm	ICP-AES after as per EN 1122, method B:2001 or other acid digestion.	2	N.D.			
Mercury (Hg)	ppm	ICP-AES after as per US EPA 3052 or other acid digestion.	2	N.D.			
Lead (Pb)	ppm	ICP-AES after as per US EPA 3050B or other acid digestion.	2	3751.8			



NOTE: (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit

[Signature]
 Daniel Yeh, M.A., Operation Manager
 Signed for and on behalf of
 SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company



Test Report


宏庫貿易有限公司
*106 台北市大安區青田街8-1號1樓

Report No. : CE/2004/83004A
Date : 2004/09/01
Page : 1 of 2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : 鐵氟龍 (PTFE)
Sample Received : 2004/08/23
Testing Date : 2004/08/23 TO 2004/09/01

Test Result : - Please see the next page -


Daniel Yen, M.R., Operation Manager
Signed for and on behalf of
SGS TAIWAN LTD.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是根據本公司訂定之通用服務條款所製作發放。請注意此報告列印於背面，將本公司之業務、責任、管轄權等事項列明之。此報告結果除非另有說明僅對檢驗之樣品負責。本報告業經本公司書面許可，不可翻印複製。

1382138



Test Report

宏庫貿易有限公司
*106 台北市大安區青田街8-1號1樓

Report No. : CE/2004/83004A
Date : 2004/09/01
Page : 2 of 2

Test Result

PART NAME NO.1 : WHITE PLASTIC(PLEASE REFER TO THE PHOTO ATTACHED)

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
PBBs(Polybrominated biphenyls)(CAS NO:059536-65-1)	%	With reference to USEPA3540 or USEPA3550. Analysis was performed by HPLC/DAD, LC/MS or GC/MS. (prohibited by 2002/95/EC (RoHS), 83/264/EEC, and 76/769/EEC)	0.0005	N.D.			
PBBEs(PBDEs)(Polybrominated biphenyl ethers)	%	With reference to USEPA3540 or USEPA3550. Analysis was performed by HPLC/DAD, LC/MS or GC/MS. (prohibited by 2002/95/EC (RoHS), 83/264/EEC, and 76/769/EEC)	0.0005	N.D.			

Test Item (s):	Unit	Method	MDL	Result			
				No.1			
Chromium VI (Cr+6)	ppm	As per US EPA 7196A and US EPA 3060A.	2	N.D.			
Cadmium (Cd)	ppm	ICP-AES after as per EN 1122, method B:2001 or other acid digestion.	2	N.D.			
Mercury (Hg)	ppm	ICP-AES after as per US EPA 3052 or other acid digestion.	2	N.D.			
Lead (Pb)	ppm	ICP-AES after as per US EPA 3050B or other acid digestion.	2	N.D.			

- NOTE: (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係根據本公司訂定之檢測服務條款所製作與發。請注意此報告所列於封面。對本公司之業務、收費、檢驗標準與範圍。此報告結果除非另有說明應對檢驗之樣品負責。本報告業經本公司特許，不可部份複製。

1382139